

**CITY OF NEW YORK
DEPARTMENT OF BUILDINGS**

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found acceptable for use in accordance with the Report of Materials and Equipment Acceptance (MEA) Division.

Richard C. Visconti, R.A., Acting Commissioner
MEA 20-00-M

Report of Material and Equipment Acceptance Division

Manufacturer – Norgrips A/S Postboks 655, N-3003, Drammen, Norway.

Trade Name(s) – Norfire X.

Product – 5/8" thick gypsum wallboard for interior finish acceptance.

Pertinent Code Section(s) - 27-348.

Prescribed Test(s) - RS 348.

Laboratories – Underwriters Laboratories Inc. and SGS U.S. Testing Company, Inc.

Test Report(s) – UL letter R19086, 99NK15805, dated June 10, 1999 and SGS U.S. Testing Company, Inc. report number 133863, dated December 20, 1999.

Description – Gypsum wallboard - 5/8" thick Norfire X intended to build wall and floor assemblies for use in interior finish requirement.

Recommendation - That the above described wallcovering material be accepted as having interior finish Class A, with flame spread rating as indicated above.

Material with a greater smoke density of 25 shall not be used in exits or corridors. Upon exposure to fire the material did not product products of decomposition or combustion that were more toxic than those given off by wood or paper when decomposing or burning under comparable conditions.

Approval of all electrical equipment, apparatus, materials and devices shall be obtained from the Bureau of Electrical Control before installation. All shipments and deliveries of such equipment shall be provided with a metal tag, suitably placed, certifying that the equipment shipped or delivered is equivalent to those tested and accepted for use, as provided for in Section 27-131 of the Building Code.

Final Acceptance FEB 25 2000

Examined By S Derkudam